@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R29RRXFXX01B REV D

INSTALLATION OF R-290HD REAR MOUNTING KIT

FoRrR USE WITH OEM Tow HITCH
2008-2016 FORD F-450 Pickup

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties for

technical assistance before continuing with the installation process.

CAUTION  °
WARNING

Failure to heed to any of the following warnings could result in severe
bodily injury and/or equipment damage.

Read and understand this manual completely before attempting
installation of the equipment.

Installation instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must
be adhered to.

Before performing any work under the vehicle or railgear, ensure the
engine is turned off and the parking brake is set.

Do not start the vehicle with the power steering hoses disconnected.
Reconnect all hoses and secure the power steering cooler if the vehicle
is started.

Ensure all removed components are given to the vehicle owner after the
installation of the railgear. These components must be re-installed if
the railgear is removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or
railgear to protect the vehicle’s electrical system.

Railway Company rules governing rail travel must be observed at all
times.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR),
Gross Axle Weight Rating Front or Rear (GAWR), or the wheel or tire
load ratings are exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R29RRXFXX01B REV D

[ INSTALLATION OF REAR MOUNTING KIT ]

The following procedure details the installation of the rear mounting kit. The
hardware required for this installation is listed in Table 1.

Table 1: Rear Mounting Kit Installation Parts

Part Number Description

P-00084D Rear Mounting Bracket, Drivers Side

P-00084P Rear Mounting Bracket, Passengers Side

P-00083 Support Bracket

P-00085 Shim

R-21176 Railgear Mounting Shim - %2” Thick

R-21177 Railgear Mounting Shim - 1” Thick

R-21178 Railgear Mounting Shim - 1/4” Thick
5/8” UNC Gr. 8 Bolt x 2.25” Long
5/8” UNC Gr. 8 Bolt x 2.50” Long
5/8” Gr. 8 Washer
5/8” UNC Gr. 8 Nylon Insert Lock Nut
3/4” UNC Gr. 8 Bolt x 2.50” Long
3/4” UNC Gr. 8 Bolt x 3.50” Long
3/4” UNC Gr. 8 Bolt x 4.50” Long
3/4” UNC Gr. 8 Bolt x 5.50” Long
3/4” UNC Gr. 8 Bolt x 7.00” Long
3/4” UNC Gr. 8 Washer
3/4” UNC Gr. 8 Nylon Insert Locknut
5/8" Fender Washer

<

R-990KIT-299B

Aoo;.n.n.h.hooag’ooo.ho.nww—\—\e

1. Remove the original spare tire and spare tire heat shield from under the vehicle’s
cargo box if so equipped. The original spare tire will not be re-installed.

2. Remove the tow hitch from the rear of the frame if so equipped.

3. Remove bolts securing the vapor canister to the vapor canister bracket which is
located on the driver’s side rear of the truck frame at the spare tire carrier.

4. Remove the vapor canister bracket from the truck by removing the two bolts
securing the bracket to the truck frame and the two bolts securing the bracket to
the spare tire carrier. Use caution when removing the bracket, the vapor canister
could fall from the truck causing injury.

5. Remove the two bolts from the inside of the truck frame that secure the ground
wires for the vapor canister solenoids. An alternate grounding point will need to be
located for the solenoids at the installer’s discretion.

6. Modify the vapor canister bracket by cutting the frame clip flush with the bracket
as shown in Figure 1.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

2-



7.

9.

@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R29RRXFXX01B REV D

Re-install the vapor canister & bracket using the OEM fasteners. Only the rear ward
most truck frame mounting point will be used when re-installing the bracket.
There is a slot in the drivers side mounting bracket to clear the head of the bolt
for the rear mounting bolt on the truck frame. Re-ground vapor canister solenoids.

Place each rear mounting bracket against the underside and outside of the frame
rails as shown, just ahead of the rear spring hangers. The three slots in the side of
each rear mounting plate should align with the three slots in the side of the frame.
The two slots in the bottom of each rear mounting plate should align with the two
slots in the lower flange of the frame for the OEM tow hitch.

Fasten each rear mounting bracket to the side of the frame as shown.

For Install with OEM Tow Hitch

1.

Install the OEM tow hitch to the bottom of the rear mounting bracket using a shim
and support bracket as shown.

Tighten but do not torque the fasteners.
Ensure the mounting brackets are tight to the underside and outside of the frame
and are aligned with each other and that the support bracket is sitting flush

against the rear mounting bracket.

Torque the 5/8" fasteners to 150 ft-lb dry and the 3/4" fasteners to 175 ft-lb dry.
Do not over torque.

Weld the support bracket to the rear mounting bracket as shown.

The supplied railgear mounting shims are to be used as required when mounting
the railgear to the rear mounting plates.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

3.



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R29RRXFXX01B REV D

Cut off frame clip

Figure 1 (Vapor Canister Bracket)

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-



MIO-R29RRXFXX01B REV D

G&B Specialties, Inc.

@ Wabtec Components LLC.

g ﬂ_mrcxxu_xmmouz.x LLIBZIE0 [aLoxxaoxeniezney] | 3 1'10 SMV OL WHO03N0D
oS aEmu i 3 OL STTEM TV
wona, mouees
LI OLNW MYy QHO6ZY| M ioe maaciamonenso wonaca|
dNYiOid 054 R S o1
QHOA 91028002 | " iats o ircaod S v cnanhood. 2
S o S o :
ONIYNLOVANNYA - ONIMIINIONT - NOISIQ g
16€9-252 (026) Xv4 ‘1065262 (0£6) VINVATASNNID ‘HOIMNIE V o diAr WNS| 12/£0/50 H3IQN08 a3.Lvadn
@ S.10NA0¥d QYOI ALITYND 40 ¥IUNLOVANNYA @ W H Y| LL6z/E0 a3asvI1IY V NOISIATY
5/ "ONI SAILIVIOAdS 9B D = 2[ #Noa  |anwdav| Ag| dwva STONVHO 40 NOILdRioS3d

NMOHS SV SWIHS ¥399v1S

—

NN X007 RFSNT NOTAN 849 DNN /€

4 = L
8 YFHSVM LV1d 84D Lb/E & 9
b "B1,06°7 X 1708 849 NN .Lb/E = S
b 51,05 X 1708 849 ONN 87" - b
e HOLTH MOL W30 | 33) €1
T WIHS| 58000-d a
[4 1IOVHE 1M0ddNS | £8000-d 11
- NV TDIHIA [ @) o1
- (I8 ¥ALSIND ¥OdVA) ¥ANALSYS W30 | (33d) 6
01 LNN Y007 HISNI NOTAN 8°49 ONN .8/5 - 8
0z YFHSVM Lv1d 84D .8/5 ® [
01 "B .5¢°7 X 1708 8°49 ONN ,8/S = 9
b (Q.OT SV 3SN) ub WIHS ONLLNNOW AVADTIVY | 8/TTZ-Y ]
9 (Q.DT¥ SV 35N) T 'WIHS ONLINNOW ¥VAOIVY | ZLT1Z-d b
b (0,034 SV 35n) .2/T "WIHS ONLINNOW dVIOTVY | 9/TTZ-d
3dIS SYIONISSVd “LINOVYE ONLLNNOW HVaY | db8000-d
1 3IS SYIAIYA "13X0vdd ONLLNNOW ¥v3d | ar8000-d
ALd (IdVd WAL 40 NOILJIYISTA ‘ON_IdVd | WALl

www.rafna.com

2

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482




@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29RRXFXX01B REV D

SUPPORT BRACKET W

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-6-




@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R29RRXFXX01B REV D

=
=+
T O
/5]
=r
ap
F
£
Q
z5
mO
o2
O <
SE
)
N

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-7-



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R29RRXFXX01B REV D

2
=l
Qo
o %
22
o <
Z 5
Ex
?a

o
S =
M'J
<=
[Saf e
[
Ry
o

o
=
-
v,
O
=
m
—
o
o
o
-
N
A
—
84
=

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-8-




@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R29RRXFXX01B REV D

G&B Specialties Inc. 535 West 3t Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

9.




@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R29RRXFXX01B REV D

OPERATION, SERVICE AND PARTS OF R-290HD REAR MOUNTING KIT

FoRrR USE WITH OEM Tow HITCH
2008-2016 FORD F-450 Pickup

OPERATION SAFETY PRECAUTIONS

If any operating, services or parts problems are encountered, please call

G&B Specialties, Inc. for technical assistance.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe
bodily injury and/or equipment damage.

Read and understand this manual completely before attempting
operation of the railgear equipped vehicle.

Operating instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must
be adhered to.

Railway company rules governing rail travel must be observed at all
times.

Before performing any work under the vehicle or railgear, ensure the
engine is turned off and the parking brake is set.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR),
Gross Axle Weight Rating Front or Rear (GAWR), or the wheel or tire
load ratings are exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-10-



G&B Specialties, Inc.

@ Wabtec Components LLC.

MIO-R29RRXFXX01B REV D

[OPERATION AND SERVICE OF REAR MOUNTING KIT ]

With the rear mounting kit installed on this vehicle, it may be operated as normal.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle
Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

The rear mounting kit must be serviced regularly to avoid damage to the equipment.

Table 1 below provides the Recommended Service Schedule and Table 2 provides
Standard Fastener Torque Values.

Table 1: Recommended Service Schedule

Es.
o 1;»!2
Service Required = o2 v > | 2
—_—= M’ n - c~
B2g3 | > |F |
PN o= ‘T (7] 0o
£L2P | o |2 | =
Inspect rear mounting kit fasteners (re-torque if required) Vv Y
Table 2: Standard Fastener Torque Values
Fastener Size Fastener Torque Value (ft-lbs) Dry
1” UNC Gr. 8 Fasteners 250
%” UNC Gr. 8 Fasteners 175
3/s” UNC Gr. 8 Fasteners 150
2” UNC Gr. 8 Fasteners 100
3/¢” UNC Gr. 8 Fasteners 40
Y4” UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-11-




